

b2L89000

ANGANG LIANZHONG

STAINLESS STEEL CORP.

MILL TEST CERTIFICATE

EN 10204-3.1

ORIGINAL

No.1 Lianguang Road , East Section , Economy & Technology
Development Zone , Guangzhou , China
TEL: +86-020-22208888
FAX: +86-020-22208832

Customer LSI LAMIERE SPECIALI INOX S.p.A.

Customer No. FQ0089

Product COLD ROLLED STAINLESS STEEL IN COIL

Order No. LU2101928

Specification/Steel Grade EN 10028-7 1.4301/L.4307

Certificate No. B22059A29

Date 2022-FEB-28

Requirements AD2000-W2/W10

Page 1 / 2

Surface Finish 2B

Test Temp. 22 °C

Product ID	Heat No.	Dimension (mm*mm*mm)	QTY	Weight (Kg)	Grade	Edge	I.C Test
21SC28132A	LZ163274	3.0000 * 1500 * C	1	10.274	1	Cut	OK
21SC28132B	LZ163274	3.0000 * 1500 * C	1	9.895	1	Cut	OK
21SC28172A	LZ163275	3.0000 * 1500 * C	1	9.061	1	Cut	OK
21SC28172B	LZ163275	3.0000 * 1500 * C	1	8.701	1	Cut	OK
21SC28173A	LZ163275	3.0000 * 1500 * C	1	10.140	1	Cut	OK
21SC28173B	LZ163275	3.0000 * 1500 * C	1	9.975	1	Cut	OK
21SC28131A	LZ163274	3.0000 * 1500 * C	1	10.135	1	Cut	OK
				Subtotal	68.181		

Product ID	Chemical Composition (%)						
	C	Si	Mn	P	S	Ni	Cr
Min./Max.	0.030	1.00	2.00	0.045	0.015	8.00	17.50
21SC28132A	0.022	0.47	0.94	0.032	0.002	8.02	18.07
21SC28132B	0.022	0.47	0.94	0.032	0.002	8.02	18.07
21SC28172A	0.020	0.47	0.87	0.033	0.002	8.05	18.10
21SC28172B	0.020	0.47	0.87	0.033	0.002	8.05	18.10
21SC28173A	0.020	0.47	0.87	0.033	0.002	8.05	18.10
21SC28173B	0.020	0.47	0.87	0.033	0.002	8.05	18.10
21SC28131A	0.022	0.47	0.94	0.032	0.002	8.02	18.07

Specimen No.	Proof stress (Mpa)		Tensile Stress (MPa)		Elong. (%)	Hardness Test	
	0.2%	1.0%				HRB	HV
HC28132	329	371	666	~ 700	50	88	184
TC28132	290	327	648		52	84	168
TC28132	329	371	666		50	88	184
TC28172	290	327	648		52	84	168
TC28172	288	328	646		51	84	168
TC28172	291	331	651		50	83	165
TC28172	288	328	646		51	84	165
TC28173	291	331	651		50	83	165
TC28173	284	318	656		54	84	167
TC28173	291	330	651		53	84	167
TC28173	284	318	656		54	84	166
TC28131	327	368	672		49	88	183
TC28131	323	368	673		50	88	183

Remark

- 1 Test Method:
1.1 Tensile Test:EN ISO 6892-1:2019
1.2 IC Test: Method A of EN ISO 3651-2:1998
- 2 Positive material Identification:conducted
- 3 EN 10086-2
- 4 ASTM A 240/A240M, ASTM 304/304L
- 5 ASTM A480/A480M, ASME SA240/SA240M
- 6 PED 2014/68/EU
- 7 CORROSION TEST ACCORDING TO EN 3651-2
- 8 BENDING TEST DONE ACCORDING TO ASTM A480

1. We hereby certify that the material described herein has been manufactured and tested in accordance with the a.m. material specifications.
2. We hereby certify that on the material described above no radiation contamination has been detected.
3. ANGANG LIANZHONG has established a QMS according to ISO 9001, which is certified by SGS CERT(Reg.-no: CN1630503).
4. The report can only be reproduced in full.



Xu Xiang Dong